
1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

CODENUMMER

TEK. NR. PROJEKT NUMMER

TOL.:NEN-ISO 286-1 IT12

GEZIEN:

NORM

SCHAAL

NAAM

D

C

B

A

NAAMDATUM

MAT.

REV.

VERVANGT:

WIJZIGINGDATUM

 

1.111.625

  

 

ML 26/02/2018 WASHER VB80 VALVE 

 

 

 

 

 

 

 

 

 

 

 MATEN IN mm

29/04/2010

Lammers M

PTL-L 350bar 16ltr

benzine electrisch 

gestart

SUBJECT TO CHANGE



Parts List

DESCRIPTIONPART NUMBERAANTALNR.

THREAD PIECE PTL M10x81mm1.311.00411

PUMP T4018 BRASS LEFT1.601.67912

MOTOR PETROL GX630R QZA5 OH 

15.5kW

1.611.03213

GEAR BOX B24 1"1.615.10914

BY-PASS VALVE VB80 AISI303 400bar1.617.18015

THERMO VALVE 1/4" VT6 60°1.617.65516

MANOMETER 0-600bar 1/4" BC1.620.06617

STRAINER BRASS 1/2" INT-INT1.630.00318

V-PART 350bar 3/8" INT1.647.16419

COUPLING GK HOSE CONNECTION 

20mm

1.647.305110

COUPLING GK 1/2" EXT1.647.344111

HOSE CLIP 11-17mm1.655.001212

HOSE CLIP SS MINI 14mm1.655.094113

ELBOW BRASS 1/2" INT-EXT1.659.023114

T-PIECE BRASS 1/4" INT1.659.101115

NIPPLE BRASS 1/4" EXT-EXT1.659.161116

NIPPLE BRASS 1/2" EXT-EXT1.659.179117

REDUCER NIPPLE HP 3/8" EXT BSPT 

- 1/2" EXT BSPP

1.663.405118

REDUCER NIPPLE HP 3/8" x 1/4" 

BUI-BUI BSPP

1.663.462119

REDUCER NIPPLE HP 1/2" x 3/8" 

BUI-BUI BSPP

1.663.465120

HOSE CONNECTION BRASS 1/4" - 

10mm

1.673.008121

HOSE CONNECTION BRASS 1/2" 

10mm

1.673.022122

VIBRATION RUBBER C 50x50mm1.757.116523

MUFFLER GX630R QZA5 OH1.769.001124

BOLT HEXAGON-HEAD 

ZINC-PLATED M10x16

1.801.129525

BOLT HEXAGON-HEAD 

ZINC-PLATED M10x35

1.801.133426

FLAT WASHER ZINC-PLATED M101.801.5061527

VEERRING VERZINKT M101.801.5261528

NUT ZINC-PLATED M101.801.606229

SEAL BRASS 16x24mm1.806.127130

GASOLINE-OIL HOSE 1/4" 330mm1.819.001131

GASOLINE-OIL HOSE 3/8" 320mm1.819.024132

MANOMETER HOSE 1/4" 800mm 

1/4"WR - 1/4"WR

1.821.506133

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

9 20 18 19 3

10 16 15 6 137 21 12 129 2825 2327 26313332

4172214

11 8

24

30

5 2



Parts List

DESCRIPTIONPART NUMBERAANR

PUSH BAR ECN-M / PTL-M1.307.00811

FRAME PTL-M/L1.311.00012

PROTECTION CAP PTL - M/L SS1.311.00113

WHEEL 260x80mm1.685.00544

COVER CAP 260x80mm1.685.07545

WHEEL CAP CHROMED 20mm1.685.08946

BRAKE1.685.30017

STICKER DIBO H:90mm1.778.00528

STICKER MANUAL + PROTECTION1.778.03019

STICKER PTL-L 350bar 16ltr 30mm1.779.383110

BOLT HEXAGON-HEAD 

ZINC-PLATED M6x16

1.801.079111

BOLT HEXAGON-HEAD 

ZINC-PLATED M6x20

1.801.080212

BOLT HEXAGON-HEAD 

ZINC-PLATED M6x70

1.801.090113

FLAT WASHER ZINC-PLATED M61.801.504514

SPLIT LOCK WASHER ZINC-PLATED 

M6

1.801.524215

FENDER WASHER ZINC-PLATED M61.801.544116

NYLON INSERT LOCK NUT 

ZINC-PLATED M6

1.801.624217

CAP NUT ZINC-PLATED M61.801.644118

SOCKET HEAD CAP BOLT 

ZINC-PLATED M10x20

1.802.130419

METAL SCREW STAINLESS STEEL 

M6x12 PAN HEAD - CROSS

1.805.032420

CLAMP BATTERY PTL-M1.815.712121

CLAMP SECTION 800mm1.823.135222

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

172 12 14 187 16 11 15 13 54 6

1

9

19

8

20

10

3

22

21



Parts List

DESCRIPTIONPART NUMBERAANR

FUEL TANK PETROL 24ltr GX6201.0198.17500-ZV

5-910

11

SUPPORT FUEL TANK PTL 500bar1.311.01512

FUEL HOSE 6mm 450mm1.652.1311 

FLAT WASHER ZINC-PLATED M81.801.50543

NYLON INSERT LOCK NUT 

ZINC-PLATED M8

1.801.62544

METAL SCREW STAINLESS STEEL 

M8x50 TRUSS HEAD

1.805.54945

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

4 3 5

1

2



Parts List

DESCRIPTIONPART NUMBERAANR

HP GUN 350bar 30ltr 3/8" IN - 1/4" OUT1.643.02211

LANCE SS 900mm DIBO 600bar1.644.05322

NOZZLE PROTECT CAP + SOCK SS1.644.14613

NOZZLE CERAMIC 1/4" EXT 500bar 

15.035

1.645.45314

ROTATING HEAD 350bar 035 34ltr1.646.03315

M-PART 350bar 1/4" EXT1.647.14316

M-PART 350bar 3/8" EXT1.647.14517

V-PART 350bar 1/4" INT1.647.16228

HOSE ASSEMBLY HP R2 3/8" 10mtr1.653.12019

COUPLING HP 3/8"1.663.142110

MULTISEAL 3/8"1.838.381111

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

4

3

6 1 9 10 7

5

2

8

11



Parts List

DESCRIPTIONPART NUMBERAANR

BATTERY 12V 45A1.701.01011

BATTERY CLAMP + 10mm1.701.05212

PROTECTION CAP BATTERY CLAMP 

RED

1.701.06613

MASS CABLE + CLAMP -1.701.08314

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

1

4

2

3


